oint S o ¥in g Me eting
Technlcal Conference & Exhlbltlon

On- Slte Program

ENVIRORENTAL ST2Y/ANDSrP
INSTHE21STFCENTURY:

June 5-3, 2016

Groton, Connecticut ST
Mystic Marriott Hotel

WATER QUALITY MANAGEMENT

Meeting Sponsors:
Connecticut Association of Water Pollution Control Authorities (CAWPCA)

Connecticut Water Pollution Abatement Association (CWPAA)

http://events.newea.org



We manage water from start to finish.

Think Fleet First.

SIXTY YEARS.
THOUSANDS OF PROJECTS.

COUNTLESS DETAILS.

WE HAVE YOU COVERED. FLEET

gafleet.com

NEWEA/NYWEA




2016 Joint
NEWEA/NYWEA
Spring Technical
Conference &
Exhibition

Mystic Marriott
Groton, CT

June 5-8, 2016

New England
(Massachusetts,
Rhode Island,
[...]
11:00 am

Moderators

9:00 am

9:30 am

10:00 am-10:30 am

Laboratory Study on Optimization of Green Stormwater Infrastructure (GSI)

System Configurations and the Applicability to GSI Retrofits for Highway Runoff

Tulia Barbu, Kate Mignone, AECOM; Anne Bastoni, Massachusetts Department of Transportation
Historically, Green Stormwater Infrastructure (GSI) technologies have been predominantly used for runoff
management in urban areas, and to a lesser extent for transportation projects. This presentation will cover
a bench-scale study conducted at the University of New Hampshire Stormwater Center (UNHSC) for the
optimization of the texture of media for meeting improved removal efficiencies in a smaller footprint. The
filter media results aided in AECOM integrating design of seven green infrastructure retrofits for a MassDOT-
owned highway.

Decentralized Treatment Network Helps the City of Marathon, Florida Win the Race

to Meet Advanced Water Treatment Requirements*

James Steffen, Evoqua Water Technologies

The city of Marathon lies in the middle of the Florida Keys in Monroe County. Marathon, like many cities
in the Keys, had historically utilized septic fields and cesspools for a majority of their wastewater disposal
and treatment. However due to the lack of actual soil and high groundwater tables, little treatment was being
accomplished. More recently, advanced treatment units and a traditional secondary treatment plant had
been installed. These facilities were not efficient enough to adequately remove the nitrogen and phosphorus
increasingly causing degradation in the local waters. Following the state of Florida requirements for advanced
water treatment (AWT) facilities by 2010, Marathon, as part of the Keys Wastewater Plan, decided to move
forward in developing a plan to comply with these rules.

Wednesday, June 8, 2016
Session 15: Nutrient Removal 2 (Mystic Salon E)

Contact Hours: 2.0 Engineer 2.0 Wastewater

Lauren Hertel, Stantec; Elena Proakis Ellis, City of Melrose, MA

Evaluating and Improving Clarifiers: We’ll Never Stop Learning!

John Esler, Clarifier Performance Evaluations, Inc.

The design of clarifiers has evolved tremendously. A simple design for a 30/30 effluent is usually insufficient
to meet today’s requirements. How has the design community responded to this need? With ingenuity and
invention! In our experience with over 200 full-scale field evaluations, we have been able to learn what is
working ... and what doesn’t work as desired. This presentation will discuss with examples the present status

of current clarifier designs.

Strategies for Dealing with Lower Phosphorous and Metals Limits

Austin Weidner, Frederick Mueller, Ian Catlow, Tighe & Bond Consulting Engineers

While new technologies have allowed reductions in effluent phosphorus over an order of magnitude in the 20
years, practical cost-effective metals removal strategies must rely on a variety of approaches in order to meet
the new metals limits targeted in regulators permits. This presentation will provide an overview of strategies
and community experiences, successes and failures that need to be considered before and after receiving a low

metal permit limit.

Coffee Break (Mystic Salon C/F)



10:30 am

11:00 am

Moderators

9:00 am

9:30 am

10:00 am-10:30 am

Permitting and Process Flexibility Using the VOM Process Provide Cost-effective Nitrogen

Removal for Warren, Rhode Island

Paul Dombrowski, Jonathan Himlan, Woodard & Curran;

Joseph Haberek, Angelo Liberti, State of Rhode Island DEM

The Warren WWTF faced the combination of needing additional flow capacity and meeting year-round
nitrogen limits. The Town and Rhode Island Department of Environmental Management (RIDEM) col-
laborated to develop a cooperative and flexible Rhode Island Pollutant Discharge Elimination System
(RIPDES) permit that allowed the town to develop a cost-effective treatment process upgrade. The selected
process is the Variable Operating Mode process that allows use of a number of BNR configurations to provide

the appropriate level of treatment and capacity to meet the permit and design conditions.

Monticello, New York - Readiness for Economic Development and Its Future

Richard Straut, Anthony Eagan, Barton & Loguidice, D.P.C.

The Village of Monticello, is seeking to upgrade its sewer collection and treatment systems to reduce I&I and
replace an aged plant as a result of Consent Orders and make equipment replacements for Energy Efficiency
at the Wastewater Treatment Plant. Upon receipt of a revised Docket from the Delaware River Basin Commis-
sion, much of the collections system work was suspended due to the increased nutrient removal requirements
within the Docket and subsequent SPDES Permit.

Wednesday, June 8, 2016
Session 16: Emerging and Current Issues in Water Quality (Mystic Salon A)

Contact Hours: 2.0 Engineer 2.0 Wastewater

Jamie Saxe, GA Fleet; Tom Sgroi, Greater New Haven WPCA

The Reduction of Certain Contaminants of Emerging Concern

by the GPC Process in the Final Effluent at a Water Resource Recovery Utility

Michael McGrath, Holmes and McGrath

This presentation will discuss a new process to reduce emerging contaminants of concern, also known as

pharmaceuticals and personal care products, in treated wastewaters.

Studies to Determine Impact of New Enterococcus Criteria on Disinfection Operations

and Other Plant Effluent Criteria

Robert Sharp, Manhattan College; Keith Mahoney, Laura Grieco, NYCDEP; Sarah Galst, Hazen and Sawyer
New York is considering changing the regulated effluent pathogen indicator for wastewater treatment dis-
charge permits from of Fecal Coliforms to Enterococcus. To prepare for such a change in regulations, a series
of pathogen inactivation studies were undertaken to determine if higher doses of chlorine and dechlorination
will be needed to meet the new criteria. Studies were carried out on four different plant effluents and included
wet weather flows and impacts of low ammonia and/or high nitrite. Finally, peracetic acid inactivation studies

were also conducted to determine the effectiveness of this alternative disinfectant compared to chlorine.

Coffee Break (Mystic Salon C/F)

2016 JOINT SPRING TECHNICAL CONFERENCE & EXHIBITION 19



10:30 am | New Innovation - Disinfection

Leaders Innovation Forum for Technology (LIFT) Disinfection Work Group

Lola Olabode, Allison Deines, Water Environment Research Foundation

Changing regulatory landscapes combined with recent questions about emerging pathogens is causing many
WRREFs to reconsider how they disinfect. This presentation will outline the drivers underlying the recent focus
on disinfection including chlorine by-product limits, bacteriophage criteria and lessons-learned from Ebola.
An overview will be provided of research on disinfection technologies such as peracetic acid, UV and others.
Finally, the team will share emerging technologies identified through LIFT.

11:00 am Green Energy at a Wastewater Treatment Plant in Western Massachusetts:

An Operator’s Perspective and Lessons Learned’

Pamela Westgate, Al Wells, Kleinfelder, Inc.; Carl Shaw, City of Pittsfield, Massachusetts

Renewable energy and efficiency projects at the Pittsfield, MA, WWTP are a 2 MW solar array, an aeration
upgrade from mechanical surface aerators to diffused air and turbo blowers, and the installation of a CHP
system to use gas from the sludge anaerobic digester. In this presentation we will describe the systems and
the actual costs and savings experienced to date, as well as the lessons learned and operational challenges of
operating the CHP system.

20

D&B ENGINEERS AND ARCHITECTS, P.C.

in environmental englneermg and

science. Our outstanding achievement N
includes our expertise on all phases v
of wastewater treatment, including X '

the design and construction of major
wastewater treatment facilities. V
D&B is consistently ranked high by L b

major engineering publications, and J L
is steadily growing and providing ) >‘ ‘ L

solutions to our clients.
P DO B D Facing Challenges,
ARG ) Finding Solutions.

. ’J ARCHITECTS, PC.
330 CROSSWAYS PARK DRIVE, WOODBURY, NEW YORK, 11797 | TEL: 516-364-9890 | WWW.DB-ENG.com

NEWEA/NYWEA



)

Pumping Services, Inc. o

An Employee Owned Company .

Serving the Water and Wastewater Treatment Industry in New York and New Jersey

Manufacturers'
Representative for Process
Equipment, and Pumping
Systems, serving New
York Metro, Long Island,
Hudson Valley,and New
Jerseyfor 45 years

We representthe
manufacturers recognized
as the best in the business

plus provide the value-
added technical and field
service to assure your
success

Pumping Services, Inc.
201 Lincoln Bivd.
Middlesex, NJ USA
P: 732469 4540
F: 7324695912

WWW. psiprocess.com

David J. Silverman P.E.
New York Region
John Corkery

New York-New Jersey
Denis Rehse

New Jersey
Dale Parkhurst
VP Sales

347.563.0766

732.667.1800

732.667.1820

732.667.1805

WASTEWATER SCREENING
Multi Rake Front Cleaning Screens - Mahr® Bar Screen
— Washer Compactors —Headworks Inc

WASTEWATER BIOLOGICAL TREATMENT AERATION /UV
EDI Coarse - Medium- Fine Bubble Diffusers—
Membrane & Ceramic - Environmental Dynamics Inc
Blowers-Positive Displacement —Turbo- Regenerative —
Sliding Vane—United Blower, Inc

MBBR &IFAS —Headworks Bio

Disinfection- Glasco Ultraviolet

WASTEWATER MONITORING AND CONTROL

Biological Nutrient Removal - Phosphorous Removal —
Chloramination-Chlorination/De-Chlorination -
Nitrification/Denitrification - SBR Control - TOC
Monitoring - UV Disinfection Control —ASA Analytics Inc

WASTEWATER TREATMENT CLARIFICATION

Polychem Chain & Flight-Scum Pipes —SedVac Sediment
Dredge —Tube Settlers—Trickling Filter Media —
Submerged Process Media - Brentwood Industries
Rectanglar & Circular Clarifiers —Solids Contact — Plate
Settler —Monroe Environmental Inc

TERTIARY FILTRATION - WATER REUSE - PHOSPHOROUS
REMOVAL - Disk Filtration —NOVA Water Technologies

BIOLOGICAL TREATMENT/ BNR
Conceptual engineering design - equipment fabrication—
Sequencing Batch Reactors SBR - AWT Technologies

GRANULAR MEDIA FILTRATION

Filter Upgrades & Retrofits—Underdrain - Backwash
Troughs —Panel - Air Scour Systems —AWI —Filter Magic

Pllll.ﬂﬂ?llﬂ

‘J M-ﬂG

il

732.667.1804

© BIOWORKS

—_— AT AMIRICA

Roger Parkhurst

New Jersey

Brett Anderson

New York-New Jersey
Engineering Assistance  732.667.1833
Ana Hende, Sean Paratore

Martin Striefler 732.667.1861
Aftermarket Sales NJ/NY

732.667.1826

2016 JOINT SPRING TECHNICAL CONFERENCE & EXHIBITION

&
— S =
-A S

BRENTWOOD

WASTEWATER MIXING
Anoxic/Anaerobic Mixing—Mechanical Aerators—
digester mixers —sludge mixers —polymer mixers—
digester mixers —Philadelphia Mixing Solutions Ltd

CONTROLS AND INSTRUMENTATION

Lift Stations - Booster Stations - Ground Storage and
Elevated Tanks - Well Fields - Chemical Feed - Hydro-
pneumaticTanks - Telemetry Systems—Screens —

ITS Instrumentation Technology Systems. A Division of
Pumping Services, Inc.

SLUDGE DEWATERING —THICKENING- CLARIFICATION-
FILTERATION-SOLIDS CLASSIFICATION-SEPARATION
Belt Press 1-3 Meters - Table Thickener - Low Flow Belt
Press - Phoenix Process Equipment Company

PUMPING &GRINDING

Engine Driven and Electric Driven Pump Aroundand
Bypass Pumping Systems —Pumping Services Inc
Vertical Turbine- End Suction - American-Marsh Pumps
Wastewater Grinders TR-Muncher - Moyno

MOTOR CONTROL & STARTING EQUIPMENT
Variable Frequency Drives - Motor Soft Start Equipment
Danfoss North Americalnc

MATERIALS HANDLING

Solids Separation —Vortex Grit Removal - Grit Collectors -
Conveyor Screens - Screenings Washing Dewatering
Press -BarScreens - Deep WellBarScreens

WTP Equipment Corp

DECANTER CENTRIFUGE - Flows 15 -400 GPM -
Phoenix Process Equipment Company

dsSd <=

ANALYTICS

A Dwsm_l:ll .
Pumpmg Services, Inc.
M Employee Owned Gompany

Headwarks i)
ACTIVECELL

ENVIRONMENTAL
Ui Clarifcation - A /Gas Cheaming Syste

Edward Cornell

Project Management
Richard Scott

Project Management
David Hull

E stimating Management
Richard Malt

VP Service Manager

732.667.1818

732.667.1816

732.667.1803

732.667.1814

21



- APPLED 800-505-0047
DYNAMICS

ELECTRIC MOTOR SALES & REPAIR
HOIST & CRANE SALES AND SERVICE
FIELD SERVICE TEAM - READY TO HELP

AC,/DC Motor Repairs 24 hour EMERGENCY SERVICE

Pump Repairs available /7 days a week
Drive Repair/Upgrades

Gearbox Rebuilds
Hoist Inspection & Repairs www. applied-dynamics.com

THE SOLUTION:

Retrofit the existing enclosures in rotation, reusing the
existing line & load side cabling, and the control system.




Keeping
cash above
the line, and
nutrients L
below it.

Can cost-effective solutions conquer 4
ever-tightening limits? We're

implementing performance strategies

in some of the nation’s largest utilities, I

like Orange County Sanitation District. o
OCSD achieved complete nitrification— -
at full capacity—by modifying activated

sludge operations. We're helping

clients stay above the line financially

and environmentally.

R




Exhibitors Floor Plan, Mystic Marriott Hotel

papaau se uejdioo)l ay) 1snipe 0] 1ybu ay) aalesal YIMIN/NVIMAN "©B2S 0] umelp Jou si ue|dioo) ay) :8joN

o
|5 |

e [C_T_Jle L]

(0} 74 6E 8¢€ LE 9€ Gg e £e A e 0e
M Jahko4
2 &b v S o It 8 6¢  0G
C 1| | a3 | || || CaC 43 | 1
1 [™°9] ] L 119
= e e O e ey e
Ll

O

O O
OO0
OO0
OO0

OO

100
ealy ealy 1
0z abusjeun abus|ieyn
Baly younasepealyg sdQ L
: O O O :
cc |
OO 00O
£€c
<
¥e
4 g v

N N —|— ||

TCCC_
NV1dH0014 LigIHX3

19D ‘uojouy) ‘|a10H ansAp BoLep — 9102 ‘8-S IANNPC

NOLLIGIHX3 ? DNILITN DNIHAS YIMIN/VYIMAN

_E_CC_

NEWEA/NYWEA

24



ENVIRONMENTAL

LET'S GET IT DONE

LY.

(LELLLL/ e

ART=K

APPLIED FILTRATION TECHNGLOGY, INC.

BLAKE
asnulpmzur

BORGER.

ARLSEN
STEMS

,,,,,

CiDRA

“The Standard of the Industry”

CLES

Exhibitors

Be sure to visit the Exhibit Hall to meet the exhibitors and see new products and services!
Monday, June 6 7:30 am - 7:00 pm
Tuesday, June 7 8:00 am - 5:30 pm

ACF Environmental provides innovative site development solutions, specializing in Stormwater Management,
LID and Green Infrastructure Solutions, as well as Earth Stabilization, Perimeter, Sediment & Erosion Control.
(800) 223-9021. ljones@acfenv.com, www.acfenv.com Booth #45
ADS Environmental Services: Flow metering and depth monitoring and alarming equipment, software and
service. (203) 257-3224. MBonomo@idexcorp.com, www.adsenv.com Booth #29
Advanced Drainage Systems, Inc., a leading producer of corrugated HDPE pipe, provides water management
solutions throughout diverse construction markets. Our focus is customer-critical issues, including cost-
efficiency, installation ease and performance. (978) 302-0650. aaron.cheever@ads-pipe.com, www.ads-pipe.
com Booth #5
AFTEK, Inc. is a premium supplier of separation technologies, equipment and supplies to the process
industries, industrial and municipal water and waste water markets for over 25 years. AFTEK, Inc. is
headquartered in Rochester, NY, with warehouses in Rochester and Auburn, NY, and offices in Greenwich and
Delmar, NY. (585) 458-7550. krustie@earthlink.net, www.aftekfilters.com Booth #34

Blake Equipment is a distributor and manufacturer’s representative of pumps, equipment, parts and service.
We also provide design assistance to provide Peak Performance Solutions for water and wastewater projects.
The Blake Group represents HOMA, Cornell, Myers, Goulds, Crane Pumps, CSI Controls, Pulsed Hydraulics
Inc., QuantumFlo and more. (860) 986-1072. ray.bahr@bghusa.com, www.bghusa.com Booth #48
Boerger specializes in reliable and cost effective Rotary Lobe Pumps and Macerating Technology for the
conveyance of low to high viscous and abrasive materials. (612) 435-7300. pma@boerger.com, www.boerger.
com Booth #14
Carlsen Systems is a manufacturers’ representative firm serving the water and wastewater market in New
England, New York, and New Jersey (203) 663-1314. cburmeister@carlsensystems.com, www.carlsensystems.
com Booth #49
Casella Organics provides residuals management services, including processing, beneficial use and disposal of